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Test Report Declare

Applicant : | Harman International Industries, Inc.

Address : | 8500 Balboa Boulevard, Northridge, CA 91329, UNITED STATES
Equipment under Test | : | STUDIO MONITOR

Model No . | 4305P

Trade Mark ;| JBL

Manufacturer : | Harman International Industries, Inc.

Address : | 8500 Balboa Boulevard, Northridge, CA 91329, UNITED STATES

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C, RSS-247 Issue 2
February 2017.

Test procedure used: ANSI C63.10:2013, RSS-Gen Issue 5, Apr. 2018, 558074 D01 15.247
Meas Guidance v05r02, 662911 D01 Multiple Transmitter Output v02r01

We Declare:
The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and

in the configuration tested the equipment complied with the standards specified above. The test
results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC&ISED standards.

Report No: DDT-R21121003-2E03

Date of Receipt: |Dec. 13, 2021 Date of Test: [Dec. 13, 2021 ~ Mar. 10, 2022

Prepared By:

Jimg o

Johnny Wang/Engineer Dam ONHG/ENC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results
FCC Part 15: 15.247
6dB Bandwidth and 99% Bandwidth ANSI C63.10:2013 Pass

RSS-247 Issue 2

FCC Part 15: 15.247
Conducted Peak Output Power ANSI C63.10:2013 Pass
RSS-247 Issue 2

FCC Part 15:15.247
Power Spectral Density ANSI C63.10:2013 Pass
RSS-247 Issue 2

FCC Part 15: 15.209

Band-edge and Spurious Emissions

(Conducted) ANSI C63.10: 2013 Pass

RSS-247 Issue 2
RSS-Gen Issue 5

FCC Part 15: 15.247
. : e ANSI C63.10:2013
Radiated Spurious Emissions RSS-247 lssue 2 Pass

RSS-Gen Issue 5

FCC Part 15: 15.209
FCC Part 15: 15.247
Radiated Band Edge Compliance ANSI C63.10: 2013 Pass
RSS-247 Issue 2
RSS-Gen Issue 5

FCC Part 15: 15.207
Power Line Conducted Emission ANSI C63.10: 2013 Pass
RSS-Gen Issue 5

FCC Part 15: 15.247

Antenna requirement RO EILE LI Pass
q RSS-Gen Issue 5
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2. General test information

2.1. Description of EUT

EUT* Name

:|STUDIO MONITOR

Model Number

:|4305P

EUT function description

: |Please reference user manual of this device

Power supply

:1100-240V ~ 50/60Hz 125W

Radio Technology

:|IEEE 802.11b/g/n

FCC Operation frequency

:|IEEE 802.11g: 2412MHz-2462MHz

IEEE 802.11b: 2412MHz-2462MHz

IEEE 802.11n HT20: 2412MHz-2462MHz

Modulation

:|IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)

Transmitter rate

.|IEEE 802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
"|IEEE 802.11n HT20: 6.5, 13, 19.5, 26, 39, 52, 58.5, 65 Mbps, up to

IEEE 802.11b: 1, 2, 5.5, 11 Mbps

130 Mbps
Antenna Type _|Antenna 1: FPC antenna, Max?mum PK ga?n: 2.73 dl_3i
"|Antenna 2: FPC antenna, Maximum PK gain: 2.8 dBi
Sample Type . |Series production

Sample Number

.1821121003-01 for conductive
"'1821121003-01 for radiation

Note: EUT is the ab. of equipment under test.

Antenna information

Antl gain Ant2 gain MIMO
IEEE 802.11b 2.73 2.8 /
IEEE 802.11g 2.73 2.8 /
IEEE 802.11n HT20 2.73 2.8 5.78
Channel information
Frequency Frequency Frequency
S (MH2z) . (MH2z) a (MH2z)
1 2412 5 2432 9 2452
2 2417 6 2437 10 2457
3 2422 7 2442 11 2462
4 2427 8 2447 / /
2.2. Accessories of EUT
Descrlptlo_n 2l Manufacturer Model number Description Remark
Accessories
HarmZEHarm Length: 3.00m,
LAN cable . N/A N/A shielded, with two
International I
) magnetic rings
Industries, Inc.
Remote control Harman N/A N/A N/A
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AC cable Harman N/A N/A Length: 1.80m,

2.3. Assistant equipment used for test

Asglstant Manufacturer Model number EMC Compliance SN
equipment
N/A N/A N/A N/A N/A

2.4. Block diagram of EUT configuration for test

AC Mains EUT

The test software was used to control EUT work in Continuous Tx mode and select test channel,
wireless mode as below table.
Test software: Putty.exe

54 MCH: CH6 2437 |

Tested mode, channel, and data rate information
Mode Setting Tx | data rate (Mbps) Channel Frequency
Power (see Note) (MH2z)
/ 11 LCH: CH1 2412
IEEE 802.11b / 11 MCH: CH6 2437
/ 11 HCH: CH11 2462
/ 54 LCH: CH1 2412
IEEE 802.11g /
/ 54 HCH: CH11 2462
/ MCS 15 LCH: CH1 2412
IEEE 802.11n HT20 / MCS 15 MCH: CH6 2437
/ MCS 15 HCH: CH11 2462
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No Deviation

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa
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2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, G-20118

2.8. Measurement uncertainty

Test Item Uncertainty
Bandwidth 1.1%
0.86 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)
Peak Output Power (Conducted) (Power Sensor) 0.74 dB
0.74 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)
6.7 x 108 (Antenna couple method)
5.5 x 108 (Conducted method)
0.86 dB (10 MHz < f < 3.6 GHz);

Peak Output Power (Conducted) (Spectrum analyzer)

Power Spectral Density

Frequencies Stability

Conducted spurious emissions 1.40dB (3.6 GHz = f < 8 GH2)
1.66 dB (8 GHz= f < 22 GHz)
Uncertainty for radio frequency (RBW<20 kHz) 3x108
Temperature 0.4°7C
Humidity 2%
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30 MHz-1 GHz) 4.84 dB (Antenna Polarize: H)
4.10 dB (1-6 GHz)
Uncertainty for Radiation Emission test 4.40 dB (6 GHz-18 GHz)
(1 GHz-40 GHz) 3.54 dB (18 GHz-26 GHz)
4.30 dB (26 GHz-40 GHz)
Uncertainty for Power line conduction emission test 3.32 dB (150 kHz-30 MHz)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.
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3. Equipment used during test

Equipment Manufacturer [Model No. |Serial No. Last Cal. e
Interval

XRF Connected Test (Tonscend RF Measurement System 4#)

MXA Signal Analyzer |Agilent N9020A MY49100362 Sep. 02, 2021 |1 Year

Wideband Radig R&S CMW500  |120259 Jun. 01, 2021 |1 Year

Communication tester

MXG VectorSignal™ | 5 jijen N5182B MY59100192  |Jun. 01, 2021 |1 Year

Generator

Vector Signal .

Generator Agilent E8267D US49060192 Sep. 18, 2021 (1 Year

RF Control Unit Tonsend JS0806-2 2118060485 Oct. 18, 2021 |1 Year

Temp&Humi ZXGDJS-150

Programmable ZHIXIANG L ZX170110-A Jun. 01, 2021 (1 Year

Test Software JS Tonscend |JS1120-3 Ver.2.6.88.0330 [N/A N/A

XRadiation 3#chamber

EMI Test Receiver R&S ESU 100472 Jun. 01, 2021 (1 Year

Spectrum analyzer Agilent E4447A MY50180031 Jun. 01, 2021 (1 Year

Active Loop antenna  |Schwarzbeck [FMZB-1519 |1519-038 Sep. 19, 2021 (1 Year

o4 Broadband Schwarzbeck [VULB 9163 [01429 Aug. 07, 2021 |1 Year

Antenna

Double Ridged Horn

Antenna Schwarzbeck |BBHA9120 |02108 Jul. 17, 2021 |1 Year

Broad Band Horn

Antenna Schwarzbeck |BBHA 9170 |790 May 08, 2021 |1 Year

Pre-amplifier SOM'POWE PAM-118A  |18040084 Sep. 02, 2021 (1 Year

Pre-amplifier SOM_POWE PAM-840A |461369 Mar. 15, 2021 |1 Year

Test software Audix E3 V6.1.1.1 N/A N/A

XPower Line Conducted Emissions Test 1#

Test Receiver R&S ESCI 100551 Sep. 02, 2021 (1 Year

LISN 1 R&S ENV216 101109 Sep. 02, 2021 |1 Year

LISN 2 R&S ESH2-75 100309 Sep. 02, 2021 |1 Year

Pulse Limiter R&S ESH3-z2 101242 Sep. 02, 2021 |1 Year

CE Cable 1 HUBSER N/A W10.01 Sep. 02, 2021 |1 Year

LISN 3 EEHWARZBE NSLK 8163 (00017 Sep. 02, 2021 |1 Year

Test software Audix E3 V 6.11111b N/A N/A
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Dongguan Dongdian Testing Service Co., Ltd.

4. 6dB Bandwidth and 99% Bandwidth

4.1. Block diagram of test setup

EUT
5 5
Control Control
Computer Port(s)

.

Antenna

Tonscend RF Measurement

System

Port(s)

p
Power Power

Suppl * port
| suply

TEMPERATURE CABINET

Table

4.2. Limits

(Spectrum/SG/RF auto

control unit)

For direct sequence systems, the minimum 6 dB bandwidth shall be at least 500 kHz

4.3. Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) 99% Bandwidth set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

300 kHz
1 MHz

Peak

auto |

Max hold

(3) 6dB Bandwidth set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

100 kHz
300 kHz
Peak
auto
Max hold

(4) Allow the trace to stabilize, measure the maximum width of the emission that is constrained

by the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.
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4.4. Test Result

Test Mode Test Ant 6dB Bandwidth [MHZz] Limit [MHZz]| Verdict
11B 2412 Antl 6.960 0.5 Pass
11B 2412 Ant2 7.600 0.5 Pass
11B 2437 Antl 7.360 0.5 Pass
11B 2437 Ant2 7.000 0.5 Pass
11B 2462 Antl 7.560 0.5 Pass
11B 2462 Ant2 7.520 0.5 Pass
11G 2412 Antl 16.480 0.5 Pass
11G 2412 Ant2 16.480 0.5 Pass
11G 2437 Antl 16.520 0.5 Pass
11G 2437 Ant2 16.480 0.5 Pass
11G 2462 Antl 16.520 0.5 Pass
11G 2462 Ant2 16.480 0.5 Pass

11IN20MIMO 2412 Antl 17.720 0.5 Pass
11IN20MIMO 2412 Ant2 17.720 0.5 Pass
11IN20MIMO 2437 Antl 17.720 0.5 Pass
11IN20MIMO 2437 Ant2 17.720 0.5 Pass
11IN20MIMO 2462 Antl 17.680 0.5 Pass
11IN20MIMO 2462 Ant2 17.720 0.5 Pass

Test Mode Test Ant 99% OBW [MHZz] Limit [MHz] | Verdict
11B 2412 Antl 11.628 Pass
11B 2412 Ant2 11.315 --- Pass
11B 2437 Antl 11.285 --- Pass
11B 2437 Ant2 11.334 Pass
11B 2462 Antl 11.578 --- Pass
11B 2462 Ant2 11.341 Pass
11G 2412 Antl 16.910 Pass
11G 2412 Ant2 16.810 --- Pass
11G 2437 Antl 16.819 Pass
11G 2437 Ant2 16.883 --- Pass
11G 2462 Antl 16.740 --- Pass
11G 2462 Ant2 16.732 Pass

11IN20MIMO 2412 Antl 17.972 --- Pass
11IN20MIMO 2412 Ant2 18.077 --- Pass
11IN20MIMO 2437 Antl 18.094 --- Pass
11IN20MIMO 2437 Ant2 18.048 - Pass
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11N20MIMO 2462 Antl

17.994 Pass

2462 Ant2

11N20MIMO

Pass

17.897 =

4.5. original test data

6 dB bandwidth:

Agilent Spectrum Analyzer - Swept Sk
RL RF AC

11B_Antl 2412

Frequency

Center Freq 2.4

st Trig: Free Run

PNO: Fa:
IFGain-Low _#Atten: 40 dB

Ref Offset 22.7 dB
Ref 30.00 dBm

i
Dttt povasas Al

Center 2.41200 GHz

Res BW 100 kHz #VBW 300 kHz

AMKr3 6.96 MHz LT
-0.530 dB)

Center Freq
2412000000 GHz|

| s usa——
StartFreq
2392000000 GHz|

StopFreq
2432000000 GHz,

CF Step
4.000000 MHz
Auto Man

=
it e
e, e o b 1

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

FUNCTIOWVELLE &

MKR MODE TRC SCL X Y FUNCTION FUNCTION WIDTH
[ (11t pasroGHz  Ser2deml | |
PY N[ F|  4tobocHr f0soddsm ||
STATTTIFIm — eo6Mhz () gssods] [ | Freq Offset
<+ NN S N v
5 | O B
& I s O B SO B
7 1 S B
+ [ O E
« I e B
10 O O
11 1 N O B SO
¢ 3
e oo

Agilent Spectrum Analyzer - Swept S

11B_Ant2 2412

Frequency

RL [3
Center Freq 2.4

WL 7ig: Free Run
st o
" #atten: 40 dB

IFGain:Low

Ref Offset 2277 dB.
Ref 30.00 dBm

o

LSt scss ety st et

Center 2.41200 GHz

Res BW 100 kHz #VBW 300 kHz

Auto Tune

CenterFreq
2412000000 GHz|

StartFreq
2.332000000 GHz

StopFreq
2432000000 GHz,

CF Step
4.000000 MHz
Auto Man

“L\.Aw.u..',« THNEE PSPV I

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

MKR MODE| TRC SCL X
1 2.408 32 GHz
2 241276 GH

N | 2990 dBm|
A1 F (A 7.60 MH:
4 IR
[ 11
[ 1

0187 dB

I~ [

10
1
<

i FUNCTIDN

FUNCTION WIDTH FUNCTIOWVELLE 4

Freq Offset
0Hz|

se

Tooms

11B_Antl 2437
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Mrlem Spectrum Analyzer - Swept Sh

Center Freq 2 437000000 GHz S
o= Trig: Free Run

#Atten: 40 dB

Ref Offset 2271 dB
Ref 30.00 dBm

Frequency

#Avg Type: RM:
Rvg|Hold:>20120

Auto Tune|

AMkr3 7.36 MHz
-0.515 dB|

CenterFreq
2437000000 GHz

StartFreq
2417000000 GHz

Stop Freq
2457000000 GHz

‘Span 40.00 MHz|

CFStep
Sweep 3.867 ms (1001 pts)

4000000 MHz,
Man

FUNCTION YALUE

FUNCTIDN

FUNCTION WIDTH

Freq Offset
0Hz

s

G,) Trig FreeRun
#Atten: 40 dB

Ref Offset 2281 dB
Ref 30.00 dBm

Frequency

Auto Tune|

CenterFreq|
2437000000 GHz

StartFreq
2417000000 GHz

Stop Freq
2457000000 GHz

Span 40.00 MHz|

CFStep
Sweep 3.867 ms (1001 pts)

4000000 MHz|
Man

Auto

FUNCTION YALUE

FUNCTIDN

FUNCTION WIDTH

Freq Offset
0Hz

Toms

o Trig: Free Run
#Atten: 40 dB

Ref Offset 2264 dB
Ref 30.00 dBm

#Avg Type: RMS g Frequency

Avg|Hold>20120

CenterFreq|
2462000000 GHz

e
StartFreq

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

FUNCTIONYALUE &

FUNCTION  FUNCTION WIDTH

>

MER MODE TRC SCL

1 TR

2 ITHERN]
3 INEEREE I5EMH
<+ I —
5 IR I
¢ IR I
7 I I
¢ I |
o IR [ 1
10 I I
11 | R R B
¢

=

s

11B_Ant2_2462
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Mrlem Spectrum Analyzer - Swept Sh

#Avg Type: RM
o Trig:Free Run Avg[Held>20120
#Atten: 40 dB

Center Freq 2 452000000 GHz

Ref Offset 2271 dB
Ref 30.00 dBm

Sweep 3.867 ms (1001 pts)

l 52 MH

= s

G,) Trig FreeRun
#Atten: 40 dB

Ref Offset 227 dB
Ref 30.00 dBm

#VBW 300 kHz Sweep 3.867 ms (1001 pts)
MER M[[E TF SCL X T FUNCTION FUNCTION WIDTH
1
2 -IEEIEH
I
4 1 )
5 N I
g [ ]
7 I I A
1
] ]
10 | I I
11 | S A
¢
e Tosrars

11G_Ant2 2412

#Avg Type: RMS g
P Trig: Free Run Avg[Hold:>20120
#Atten: 40 dB

Ref Offset 2277 dB
Ref 30.00 dBm

Sweep 3.867 ms (1001 pts)

MER MODE TRC SCL X A FUNCTION FUNCTION WIDTH
1 NN uuam GHz
2 I-l w f
|3 6.4 iz
4 —_
5 [ I I
& [ I
7 |
& |
< [
10 1
11 | R B
¢
= Torms

11G_Antl_2437
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Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Swept Sk

RL AE AC
Center Freq 2.437000000 GHz 2 #ug Type: RM
i o= Trig: Free Run AvglHeld:>20/20

st
\FGainow — HAtten: 40 dB

Ref Offset 2271 dB
Ref 30.00 dBm

‘Span 40.00 MHz|

Sweep 3.867 ms (1001 pts)

MKR| MODE| TRC SCL

=
1 TR 242876 GHz| 1354 dBm|

z|
z|

7 FUNCTION  FUNCTION WIDTH

FUNCTIONALUE &

<

Frequency

Auto Tune|

CenterFreq
2437000000 GHz

StartFreq
2417000000 GHz

Stop Freq
2457000000 GHz

CF Step
4000000 MHz,
Man

Freq Offset
0Hz

= s

Agilent Spectrum Analyzer - Swept S

RL RF A
Center Freq 2.437000000 GHz S
T =" Trig: Free Run

" #Arten: 40 dB

AMkr3 16.48 M

Ref Offset 2281 dB
Ref 30.00 dBm

0.851 dB}

Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

Frequency

Auto Tune|

CenterFreq|
2437000000 GHz

StartFreq
2417000000 GHz

Stop Freq
2457000000 GHz

CFStep
4000000 MHz,
Auto Man

Freq Offset
0Hz

= Toms

Agilent Spectrum Analyzer - Swept S
FL [ C

#Avg Type: RMS
P Trig: Free Run Avg[Hold:>20120
#Atten: 40 dB

Center Freq 2.462000000 GHz
PNO:

Ref Offset 2264 dB
Ref 30.00 dBm

AMKr3 16.52 M

470 dB

‘Span 40.00 MHz|

Sweep 3.867 ms (1001 pts)

FUNCTIONYALUE &

Frequency

CenterFreq|
2462000000 GHz

StartFreq

MER MODE TRC SCL A FUNCTION FUNCTION WIDTH
i N 11F

PAd N1 F

S SERENE

+ I

5 IR

¢ N

7 I

¢ I

o IR

10 I

11 I

¢

= s

11G_Ant2_2462
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Mrlem Spectrum Analyzer - Swept Sh

Center Freq 2 452000000 GHz #Avg Type: RM

Frequency

. Trig:Free Run Avg[Held:>20120
#itten: 40 dB
Auto Tune
Ref Offset 2271 dB
Ref 30.00 dBm
Center Freq
2.462000000 GHz
| Eam—————
StartFreq
2.442000000 GHz
[
StopFreq
2.482000000 GHz
| |
‘Span 40.00 MHz| CF Step
#VBW 300 kHz Sweep 3.867 ms (1001 pts) 4000000 MHz
MER MODE TRC SCL A FUNCTION FUNCTION WIDTH FUNCTIONWALUE A s
—mm@m_
2 -Emzm_
I l(A)  1648MHzl(n) 2118¢[ T T ] Freq Offset
r T ] OHz
r T ]
r v 1
r 1
r T 1]
1 r T ]
1 Y H A E
< >
isc [gstams

Mrlem Spectrum Analyzer - Swept Sh

11N20MIMO_Antl 2412

Center Freq 2 412000000 GHz S
N =" Trig: Free Run AuglHold>20/20

" #Arten: 40 dB

Ref Offset 227 dB
Ref 30.00 dBm

AMKr3 17.72 M

.079 dB

Span 40.00 MHz|

Sweep 3.867 ms (1001 pts)

FUNCTIONYALLE &

Frequency

Auto Tune|

CenterFreq|
2412000000 GHz

StartFreq
2.392000000 GHz

| e a—

Stop Freq
2432000000 GHz
| EEa——-

CFStep
4000000 MHz,
Auto Man

Freq Offset
0Hz

MER M[[E TF SCL X FUNCTION FUNCTION WIDTH
1
2 2 05
3
3 —— ————
I B
+ I N
7 [ I
& I s B
o [ I
10 B
1 I A
¢
= Toms

11N20MIMO_Ant2 2412

#Atten: 40 dB

Ref Offset 2277 dB
Ref 30.00 dBm

#Avg Type: RMS g
P Trig: Free Run Avg[Hold:>20120

‘Span 40.00 MHz|

Sweep 3.867 ms (1001 pts)

A1

e N

MER MODE| TRC SCL 7 FUNCTION  FUNCTION WIDTH

FUNCTIONYALUE &

Frequency

CenterFreq|
2412000000 GHz

e
StartFreq

= s

11IN20MIMO_Antl_2437
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Mrlem Spectrum Analyzer - Swept Sh

#Avg Type: RM
o Trig:Free Run Avg[Held>20120
#Atten: 40 dB

Center Freq 2 437000000 GHz

Ref Offset 2271 dB
Ref 30.00 dBm

‘Span 40.00 MHz|
Sweep 3.867 ms (1001 pts)

FUNCTION  FUNCTION WIDTH FUNCTION YALUE

Frequency

Auto Tune|

CenterFreq
2437000000 GHz

StartFreq
2417000000 GHz

| e a—

Stop Freq
2457000000 GHz
| EEa—-

CF Step
4000000 MHz,
Man

Freq Offset
0Hz

= s

G,) Trig FreeRun AvglHeld>20120
#Atten: 40 dB

AMKr3 17.72 M

Ref Offset 2281 dB
Ref 30.00 dBm

Span 40.00 MHz| CFStep
Sweep 3.867 ms (1001 pts) 4.000000 MHz,

2 INNEREE
] 21
4

MKR| MODE| TRC SCL FUNCTION  FUNCTION WIDTH FUNCTION YALUE

1Hm 1 r ”-lZsIEGHz -4512dE\m

<

Frequency

Auto Tune|

CenterFreq|
2437000000 GHz

StartFreq
2417000000 GHz
| e a—

Stop Freq
2457000000 GHz

Auto Man

Freq Offset
0Hz

= Toms

o Trig: Free Run Avg|Held>20120
#Atten: 40 dB

Ref Offset 2264 dB
Ref 30.00 dBm

#Avg Type: RMS g

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

A1

e N

MER MODE| TRC SCL 7 FUNCTION  FUNCTION WIDTH

FUNCTIONYALUE &

Frequency

CenterFreq|
2462000000 GHz

: |
StartFreq

= s

11IN20MIMO_Ant2_2462
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R21121003-2E03

Mrlem Spoctrum Analyzcr - Swept SA

Center Freq 2 452000000 GHz Frequency

ORO: Fast Lyo Trig: Free Run Avg|Hold>20120
IFG ™ gatten: 40 dB
Auto Tune
Ref Offset 22.71 dB
Ref 30.00 dBm
Center Freq
2462000000 GHz|
Treraledadors [Jotlheoralei) s B
StartFreq
N 2442000000 GHz|
L
[
StopFreq
2482000000 GHz|
| |
Center 2.46200 GHz Span 40.00 MHz| CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts), 4000000 MHz
MER MIJ[E TF[Z SCL FUNCTION FUNCTION WIDTH FUNCTIONWALUE A s
N1 N R
2 ]
I 3 I I R Freq Offset
]
N I S
]
1
10 I - r 1
11 I I I S
< >
isc g stas

99% bandwidth:

11B_Antl 2412

Mrlem Spectrum Anilyz B Ouupudaw
03:11:19 PMFen 22, 2022
Radio Std: None Frequency

GHz
AvglHold: 20/20
Radio Device: BTS

s WMkr 2.41244 GHz
Ref 30.00 dBm 12.990 dBm

L e O a2y it

Center 2.412 GHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 23.7dBm
11.628 MHz

Transmit Freq Error 81.648 kHz OBW Power 99.00 %

x dB Bandwidth 14.75 MHz x dB -26.00 dB

B (5sms

11B_Ant2_2412
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW

11:13:23AM Feh 22, 2022

RL RF A
Center Freq 2.412000000 GHz
Trig: Free Run

-
#Atten: 40 dB

Ref Dffset 2277 dB
Ref 30.00 dBm

1

e
P T
P Vi iy

>

;
7
| O N el

Center 2.412 GHz

412000000 GHz

Radio Std: Nene Frequency
Avg|Hold: 20120

Radie Device: BTS

Mkr1 2.41388 G
10.850 dB

-

Res BW 300 kHz

Occupied Bandwidth

#VEBW 1MHz

11.315 MHz

Transmit Freq Error
x dB Bandwidth

47.323 kHz
14.45 MHz

Total Power

OBW Power
x dB

22.2dBm

99.00 %
-26.00 dB

[ smatus

Agilent Spectrum Analyz:

RL RF 2 C
Center Freq 2.437000000 GHz

11B Antl 2437

00 GHz TR Frequency

Ref Offset 2
Ref 30.00

Pt

Center 2.437 GHz
Res BW 300 kHz

Occupied Bandwidth

> Trig: Free Run
Low  #Atten: 40 dB

11.285 MHz

Transmit Freq Error
x dB Bandwidth

57.283 kHz
14.22 MHz

#VEBW 1MHz

Total Power

OBW Power
x dB

Avg|Held: 20120

Radio Device: BTS

Mkr1 2,437 G
13.816 dBm

el S LT i SRR

24.3 dBm

99.00 %
-26.00 dB

(5sms

11B Ant2 2437

RL 7

11:17:03AM Feb 22, 2022

Center Freq 2.437000000 GHz .
WU T rig: Free Run

#Atten: 40 dB

Ref Offset 2281 dB
Ref 30.00 dBm

’1

R
T Rl
Y,

Center 2.437 GHz

437000000 GHz

Radie Std: None Frequency
Avg|Held: 20120

Radio Device:BTS

Mkr1 2.43768 G
12.063 dBm

Res BW 300 kHz

Occupied Bandwidth

#/BW 1 MHz

11.334 MHz

Transmit Freq Error
x dB Bandwidth

30.083 kHz
13.98 MHz

Total Power

OBW Power
x dB

22.7dBm

99.00 %
-26.00 dB

(gsms

11B_Antl_ 2462
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW

RL RF A
Center Freq 2.462000000 GHz

Ref Dffset 2264 dB
Ref 30.00 dBm

i
R

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

MFel 2
462000000 GHz Radio Std: Non Frequency

Trig: Free Run Avg|Hold: 20120

-
#Atten: 40 dB Radie Device: BTS

Mkr1 2.4614 G
14.434 dB

Mafutdas ooy on-

#VEBW 1MHz

Total Power 24,1 dBm

11.578 MHz

Transmit Freq Error

93.485 kHz

OBW Power 99.00 %

x dB Bandwidth 14.08 MHz x dB -26.00 dB

[ smatus

Agilent Spectrum Analyz:

RL RF 2 C
Center Freq 2.462000000 GHz

FIFGain:Low

Ref Offset 2
Ref 30.00

| R N

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

11B Ant2 2462

O LTO 19 AM Feb 22, 2022
0 GHz Radie Std: None Frequency

> Trig: Free Run Avg|Held: 20120

#Atten: 40 dB Radio Device: BTS

Mkr1 2.46184 G
11.526 dBm

1

N P
e P e

,

e g i ol

#VEBW 1MHz

Total Power 22.6 dBm

11.341 MHz

Transmit Freq Error

15.423 kHz

OBW Power 99.00 %

x dB Bandwidth 14.33 MHz x dB -26.00 dB

(5sms

RL 7

Center Freq 2.412000000 GHz

Ref Offset 22.7 ¢B
Ref 30.00 dBm

N R itk

Center 2.412 GHz
Res BW 300 kHz

Occupied Bandwidth

11G_Antl 2412

10:56:54 AM Feb 22, 2022
Radie Std: None Frequency

412000000 GHz

= Trig: Free Run Avg|Held: 100100

#Atten: 40 dB Radio Device:BTS

Mkr1 2.41132 G
7.5694 dBm

#/BW 1 MHz

Total Power 22.1 dBm

16.810 MHz

Transmit Freq Error
x dB Bandwidth 21.59 MHz xdB -26.00 dB

42.980 kHz

OBW Power 99.00 %

(gsms

11G_Ant2_2412
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Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW
RL RF AL a 11:26:05 AM Feb 22, 2022
Center Freq 2.412000000 GHz 412000000 GHz Radio Std: None EIRenEY
w>= Trig:Free Run Avg|Held: 20120
#Atten: 40 dB Radie Device: BTS

Mkr1 2.41308 G

Ref Offset 22.77 dB
Ref 30.00 dBm__
1
T,M\,,wf‘ﬂi1lnl_.- .LW»A\.,'L\ g AN
'l
s ll‘FL
ol
it
Ispahito fi Sin o

Center 2.412 GHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 19.7 dBm
16.810 MHz

Transmit Freq Error 93.187 kHz OBW Power 99.00 %
x dB Bandwidth 21.27 MHz x dB -26.00 dB

MG [ smatus

11G_Antl 2437

Agilent Spectrum Analyz
B 2 o AC 0 UTO | 11:05:39AM Feb 22, 2022
Center Freq 2.437000000 GHz 0 GHz Radio Std: Nene i
o Trig: Free Run Avg[Hold: 20120
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 2.43656 G

Ref Offset 2
Ref 30.00

1
AL wr..\q,m;m entyy ‘\.».a-m\
[,
"

“l'f‘m'ﬂJ.‘n.—w—'-‘h-;\hnu\,'lli\l’f Metyrye i v T

Center 2.437 GHz
Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 20.6 dBm
16.819 MHz

Transmit Freq Error 52.938 kHz OBW Power 99.00 %
x dB Bandwidth 21.11 MHz x dB -26.00 dB

B (5sms

11G_Ant2 2437

RL 7 MFeh22, 2022

F AL 0 11
Center Freq 2.437000000 GHz 437000000 GHz Radie Std: None Frequency
= Trig: Free Run Avg|Held: 20120
#Atten: 40 dB Radio Device: BTS

, Wkr1_2.436 G
Ref Offset22.81 dB
Rersoo0dEm 6.3358 dBm

' i
o ool A u',.-'{\'.fn..'ﬁw\’ln

Center 2.437 GHz
Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power 19.9 dBm
16.883 MHz

Transmit Freq Error
x dB Bandwidth

47.851 kHz OBW Power
21.16 NHz xdB

99.00 %
-26.00 dB

(gsms

11G_Antl_2462
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Dongguan Dongdian Testing Service Co.

. Ltd.

Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW

RL RF A
Center Freq 2.462000000 GHz

11:00:02 AM Feh 22, 2022

462000000 GHz Radio Std: None Frequency

Trig: Free Run Avg|Hold: 20120

-
#Atten: 40 dB Radie Device: BTS

Ref Dffset 2264 dB
Ref 30.00 dBm

it fotranaola

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

Mkr1 2.46668 G
7.0374 dB

#VEBW 1MHz

Total Power 20.5 dBm

16.740 MHz

Transmit Freq Error

39.944 kHz

OBW Power 99.00 %

x dB Bandwidth 20.88 MHz x dB -26.00 dB

[ smatus

Agilent Spectrum Analyz:

RL RF 2 C
Center Freq 2.462000000 GHz

11G_Ant2 2462

11 MFeb22, 2022

00 GHz ~ Radio Sté: None Frequency

> Trig: Free Run Avg|Held: 20120

FIFGain:Low

Ref Offset 2
Ref 30.00

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

#Atten: 40 dB Radio Device: BTS

Mkr1 2.4588 G
6.4334 dBm

#VEBW 1MHz

Total Power 19.8 dBm

16.732 MHz

Transmit Freq Error

13.599 kHz

OBW Power 99.00 %

x dB Bandwidth 21.26 MHz x dB -26.00 dB

(5sms

11N20MIMO_Antl 2412

RL 7

Center Freq 2.412000000 GHz

11:36:44 AM Feh 22, 2022

412000000 GHz Radie Std: None Frequency

= Trig: Free Run Avg|Held: 20120

Ref Offset 22.7 ¢B
Ref 30.00 dBm

‘1

#Atten: 40 dB

Mkr1 2.407 G
3.6496 dBm

Pl ¥ e PA e

Iimstadiptn e el

Center 2.412 GHz
Res BW 300 kHz

Occupied Bandwidth

#/BW 1 MHz

Total Power 17.3 dBm

17.872 MHz

Transmit Freq Error
x dB Bandwidth 21.10 MHz xdB -26.00 dB

-1.640 kHz

OBW Power 99.00 %

(gsms

11IN20MIMO_Ant2_2412
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW

RL RF A
Center Freq 2.412000000 GHz

Ref Dffset 2277 dB
Ref 30.00 dBm

Al
g }Jw\M-.M*“

Center 2.412 GHz
Res BW 300 kHz
Occupied Bandwidth
18.
Transmit Freq Error
x dB Bandwidth

11:40:05 AM Feh 22, 2022
Radio Std: Nene Frequency

412000000 GHz

Trig: Free Run Avg|Hold: 20120

-
#Atten: 40 dB Radie Device: BTS

Mkr1 2.41604 G

1

oot W A R

#/BW 1MHz
Total Power 15.9 dBm
077 MHz

22.319 kHz OBW Power 99.00 %
29.33 MHz x dB -26.00 dB

[ smatus

Agilent Spectrum Analyz:

RL RF 2 C 0
Center Freq 2.437000000 GHz 0 GHz
FIFGain:Low e #Atten: 40 dB

Ref Offset 2
Ref 30.00

i

A
e e Rt

Center 2.437 GHz
Res BW 300 kHz

Occupied Bandwidth

11N20MIMO_Antl 2437

11:43:35 AMFebz22, 2022
Radio Std: None Frequency

Trig: Free Run Avg|Held: 20120

Radio Device: BTS

Mkr1 2.44244 G

’T
SRR e i e iy,

#VEBW 1MHz

Total Power 17.2dBm

18.094 MHz

Transmit Freq Error
x dB Bandwidth

-13.714 kHz OBW Power 99.00 %
21.86 MHz x dB -26.00 dB

(5sms

RL 7

Center Freq 2.437000000 GHz

Ref Offset 2281 dB
Ref 30.00 dBm

11N20MIMO_Ant2 2437

11:46:45AM Feb22, 2022
Radie Std: None Frequency

437000000 GHz
= Trig: Free Run Avg|Held: 20120

#Atten: 40 dB

gﬂ,vw.*\-.,hw-r.'.\ m,-w.,p\'w-*ﬁ.mm"\.\

F

K+
Mgt e St |

Center 2.437 GHz
Res BW 300 kHz

Occupied Bandwidth

Mt L talls, ity

#/BW 1 MHz

Total Power 16.5 dBm

18.048 MHz

Transmit Freq Error
x dB Bandwidth

62.150 kHz OBW Power 99.00 %
21.26 MHz x dB -26.00 dB

(gsms

11IN20MIMO_Antl_2462
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Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Occupied BW

RL [3 AL
Center Freq 2.462000000 GHz

FIFGain:Low

OUR

11:45:20 AM Feb 22, 2022

-
#Atten: 40 dB

462000000 GHz
Trig: Free Run

Radio Std: None Frequency

Avg|Hold: 20120

Radie Device: BTS

Mkr1 2.46412 G

Ref Dffset 2264 dB
Ref 30.00 dBm

el

oty A

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

#VEBW 1MHz

Total Power

17.994 MHz

Transmit Freq Error
x dB Bandwidth

42.467 kHz
21.73 NMHz x dB

OBW Power

2.8229 dB

17.1 dBm

99.00 %
-26.00 dB

[ smatus

11N20MIMO_Ant2 2462

Agilent Spectrum Analyzer - Occupied BW

RL [3 2 AC
Center Freq 2.462000000 GHz

FIFGain:Low

11:52:02 AM Feb 22, 2022

> Trig: Free Run

#Atten: 40 dB

Radio Std: None Frequency

Avg|Held: 20120

Radio Device: BTS

Mkr1 2.46276 G

Ref Offset 22.71 dB
Ref 30.00 dBm

1

P T MLWJ"-’.?-J‘«F%\- J."T."v'r"'lm"lv'i"‘n-‘ "

A
e

A
beralne il »

Center 2.462 GHz
Res BW 300 kHz

Occupied Bandwidth

#VEBW 1MHz

Total Power

17.897 MHz

Transmit Freq Error
x dB Bandwidth

11.928 kHz
21.66 MHz x dB

OBW Power

1.8957 dBm

16.2 dBm

99.00 %
-26.00 dB

(5sms
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5. Conducted peak Output Power

5.1. Block diagram of test setup

Same as section 4.1

5.2. Limits

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850

MHz bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as

appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.3. Test Procedure

Connect each EUT’s antenna output to power sensor by RF cable and attenuator

Measure the PK output power of each antenna port by power meter.

5.4. Test Result

Test Mode Test Channel Ant Co;g\lljv(:re? dg;t)p ut Limit [dBm] Verdict
11B 2412 ANT1 18.80 30 Pass
11B 2412 ANT?2 17.36 30 Pass
11B 2437 ANT1 19.35 30 Pass
11B 2437 ANT2 17.80 30 Pass
11B 2462 ANT1 19.42 30 Pass
11B 2462 ANT2 17.89 30 Pass
11G 2412 ANT1 15.77 30 Pass
11G 2412 ANT2 14.52 30 Pass
11G 2437 ANT1 15.53 30 Pass
11G 2437 ANT2 14.54 30 Pass
11G 2462 ANT1 15.30 30 Pass
11G 2462 ANT2 14.52 30 Pass

11IN20MIMO 2412 ANT1 11.32 30 Pass
11IN20MIMO 2412 ANT2 9.88 30 Pass
11IN20MIMO 2412 total 13.67 30 Pass
11IN20MIMO 2437 ANT1 11.28 30 Pass
11IN20MIMO 2437 ANT?2 10.17 30 Pass
11IN20MIMO 2437 total 13.77 30 Pass
11IN20MIMO 2462 ANT1 11.10 30 Pass
11IN20MIMO 2462 ANT2 10.23 30 Pass
11IN20MIMO 2462 total 13.70 30 Pass
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Test Mode Test Channel Ant EIRP (dBm) Limit [dBm] Verdict
11B 2412 ANT1 21.53 36 Pass
11B 2412 ANT2 20.16 36 Pass
11B 2437 ANT1 22.08 36 Pass
11B 2437 ANT2 20.6 36 Pass
11B 2462 ANT1 22.15 36 Pass
11B 2462 ANT2 20.69 36 Pass
11G 2412 ANT1 18.5 36 Pass
11G 2412 ANT2 17.32 36 Pass
11G 2437 ANT1 18.26 36 Pass
11G 2437 ANT2 17.34 36 Pass
11G 2462 ANT1 18.03 36 Pass
11G 2462 ANT2 17.32 36 Pass

11N20MIMO 2412 ANT1 14.05 36 Pass
11IN20MIMO 2412 ANT?2 12.68 36 Pass
11N20MIMO 2412 total 16.43 36 Pass
11N20MIMO 2437 ANT1 14.01 36 Pass
11IN20MIMO 2437 ANT?2 12.97 36 Pass
11N20MIMO 2437 total 16.53 36 Pass
11IN20MIMO 2462 ANT1 13.83 36 Pass
11IN20MIMO 2462 ANT2 13.03 36 Pass
11N20MIMO 2462 total 16.46 36 Pass
Note: EIRP (dBm)=Conducted Output Power (dBm)+ Antenna Gain (dBi)
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6. Power Spectral Density

6.1. Block diagram of test setup
Same as section 4.1
6.2. Limits

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval

of continuous transmission.

6.3. Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: RMS

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum
amplitude level within the RBW.

(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

6.4. Test Result

Test Mode | Test Channel Ant PSD [dBm] Limit [dBm/3kHz] | Verdict
11B 2412 ANT1 -11.62 8.00 Pass
11B 2412 ANT2 -13.05 8.00 Pass
11B 2437 ANT1 -8.46 8.00 Pass
11B 2437 ANT2 -12.67 8.00 Pass
11B 2462 ANT1 -11.41 8.00 Pass
11B 2462 ANT2 -10.80 8.00 Pass
11G 2412 ANT1 -14.71 8.00 Pass
11G 2412 ANT2 -15.62 8.00 Pass
11G 2437 ANT1 -14.20 8.00 Pass
11G 2437 ANT?2 -15.46 8.00 Pass
11G 2462 ANT1 -15.00 8.00 Pass
11G 2462 ANT2 -15.53 8.00 Pass
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11N20MIMO 2412 ANT1 -17.10 8.00 Pass
11N20MIMO 2412 ANT2 -15.60 8.00 Pass
11N20MIMO 2412 total -13.28 8.00 Pass
11N20MIMO 2437 ANT1 -16.23 8.00 Pass
11N20MIMO 2437 ANT2 -15.28 8.00 Pass
11N20MIMO 2437 total -12.72 8.00 Pass
11N20MIMO 2462 ANT1 -16.76 8.00 Pass
11N20MIMO 2462 ANT2 -15.56 8.00 Pass
11N20MIMO 2462 total -13.11 8.00 Pass

6.5. original test data

Agilent Spectrum Analyzer - Swept S

11B_Antl 2412

RL RF S0Q AT
Center Freq 2.412000000 GHz

PNO: Fast (p)

Trig:
IFGain:Low  Atten: 30 dB

Ref Offset23.14 dB
Ref 20.00 dBm

Center 2.41200 GHz

es BW 3.0 kHz #VBW 10 kHz*

Wl:Avg T!me:ﬂriMS g

Frequency
AvglHold>85

Mkr1 2.411 433 7 GHz Auto Tune

11.622 dBm
CenterFreq|
2412000000 GHz
|
StartFreq
2400372000 GHz
—
Stop Freq
2423628000 GHz

Span 23.26 MHz|
Sweep 3.166 s (30000 pts]

Ref Offset23.21 dB
Ref 20.00 dBm

Center 2.41200 GHz

es BW 3.0 kHz #VBW 10 kHz*

Frequency

Mkr1 2.411 784 6 GHz Auto Tune

-13.049 dBm

CenterFreq|
2412000000 GHz
|
StartFreq

Span 22.63 MHz|
Sweep 3.082 s (30000 pts]

STATUS

11B_Antl 2437
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Report No.: DDT-R21121003-2E03

Agilent Spectrum Analyzer - Swept Sk

RL AE AC o
Center Freq 2.437000000 GHz #Avg Type: RMS
PNO: Fast Ly Trig: Free Run AvglHold>858

\FGainLow ~_ #Atten: 30 dB

Ref Offset 23.15 dB
Ref 20.00 dBm

Center 2.43700 GHz

Frequency

Auto Tune|

CenterFreq
2437000000 GHz

StartFreq
2425715000 GHz

Stop Freq
2448285000 GHz

CFStep
2257000 MHz,

Agilent Spectrum Analyzer - Swept S

RL RE 2 AC T
Center Freq 2.437000000 GHz B #Avg Typ
PNO: Fast C,o T7ig:Free Run AvglHeld:>818

IFGain:Low #Atten: 30 dB

WIkF1 2.436 656 6 GHz
Ref 20.00 dBm -12.665 dBm

Center 2.43700 GHz
#R #VBW 10 kHz*

Frequency

Auto Tune|

CenterFreq|
2437000000 GHz

|

StartFreq
2425666000 GHz
| e a—

Stop Freq
2448334000 GHz
| EEa———-

CFStep
2266800 MHz,

Agilent Spectrum Analyzer - Swept SA
RL 3 AC 0
Center Freq 2.462000000 GHz - #Avg Type: RMS
PNO: Fast L, T7ig:Free Run Avg|Held:>8/8
IFGain:Low #Atten: 30 dB

” WIkr1 2.462 435 0 GHZ
Ref 20.00 dBm 211.413 dBm

b il .

Center 2.46200 GHz

#VBW 10 kHz*

Frequency

CenterFreq|
2462000000 GHz

|

StartFreq
2450422000 GHz
—

Stop Freq
2473578000 GHz
| E———

CF Step
2.315600 MHz,
Man

11B_Ant2_2462
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Report No.: DDT-R21121003-2E03

Mrlem Spectrum Analyzer - Swept Sh

Center Freq 2 452000000 GHz #Avg Type: RMS
PNO: Fast L, T7ig:Free Run AvglHeld:>818
IFGain:Low #Atten: 30 dB

Mkr1 2.462 438 2 GHz
Ref Offset23.15 dB ~
R:f zé.euo dBm -10.804 dBm

#VBW 10 kHz*

Frequency

Auto Tune|

CenterFreq
2462000000 GHz

StartFreq
2.450858000 GHz

Stop Freq
2473341000 GHz

CFStep
2268200 MHz,

l:Avg Typ
BNO: Fast Ly) Trigs Free Run Avg[Hold:>818
IFGain:Low #Atten: 30 dB

Ref Offset24.71 dB Mkr1 2.418 568 6 GHz
Ref 20.00 dBm -14.707

Frequency

Auto Tune|

CenterFreq|
2412000000 GHz

|

StartFreq
2395090000 GHz
| e a—

Stop Freq
2428910000 GHz
| EEa———-

CFStep
3.382000 MHz,

#Avg Type: RMS ]
PNO: Fast Lp) Trigs Free Run Avg[Hold:>818
IFGain:Low #Atten: 30 dB

; MKr1 2.418 581 3 GHz
Ref Offset 24.78 dB
Ref 20.00 dBm -15.617 dBm

#VBW 10 kHz*

Frequency

CenterFreq|
2412000000 GHz

StartFreq
2.385190000 GHz

Stop Freq
2428810000 GHz

CF Step
3.362000 MHz,
Man

11G_Antl_2437
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Report No.: DDT-R21121003-2E03

Mrlem Spectrum Analyzer - Swept Sh

Center Freq 2 437000000 GHz #Avg Type: RMS
PNO: Fast Ly Trig: Free Run AvglHeld:>818

\FGainLow ~_ #Atten: 30 dB
. Mkr1 2.443 582 6 GHz

Ref Offset 2472 dB
Ref 20.00 dBm -14.199 dBm

’1

Frequency

Auto Tune|

CenterFreq
2437000000 GHz

StartFreq
2420181000 GHz

Stop Freq
2453819000 GHz

CFStep
3.363800 MHz,

':AVQ Typ
PNO: Fast C,o T7ig:Free Run AvglHold:>858
IFGain:Low _ #Atten: 30 dB
. Mkr1 2.443 581 8 GHz
Ref Offset 24.73 dB
Ref 20.00 dBm -15.455 dBm

’1

Frequency

Auto Tune|

CenterFreq|
2437000000 GHz

StartFreq
2420117000 GHz,

Stop Freq
2453883000 GHz

#Avg Type: RMS ]
PNO: Fast Lp) Trigs Free Run Avg[Hold:>818
IFGain:Low #Atten: 30 dB
Mkr1 2.468 581 8 GHz
Ref Offset 24.56 dB
Ref 20.00 dBm -14.995 dBm

’1

#VBW 10 kHz*

Frequency

CenterFreq|
2462000000 GHz

StartFreq
2.445260000 GHz

Stop Freq
2478740000 GHz

CF Step
3.348000 MHz,
Man

11G_Ant2_2462
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